GLOBAL

globalindustrial.com

SGLOBAL

globalindustrial.ca

Assembly Instructions Instrucciones de Ensamblaje | Directives d’assemblage

Servicio de atencion al Cliente
México: 01.800.681.6940

Customer Service
US: 1-800-645-2986

GGLOBAL

globalindustrial.mx

Distribucion Industrial Globales S DE RL DE CF

Service a la clientéle
Canada: 888-645-2986

Mezzanlne Plvot Gate Model 798929

A\ WARNING:

The contents of this manual must be read and fully understood before

installation, operation or maintenance of this equipment. Failure to do

so may result in injury.

IMPORTANT SAFETY PRECAUTIONS!

Only raise and lower the gate from the front .

Do not sit, stand, or crawl under the unit at any time. Only use on firm,

level surfaces and securely bolt to floor. Keep hands, feet, and objects

away from pinch points.

BEFORE OPERATION

Before using the device, the operator shall have:

* Read and understood/explained the manufacturer’s operating
instructions and safety rules.

¢ Inspected the device for proper operation and condition by a
qualified person and verified if it constitutes a hazard.

DURING OPERATION

The device shall only be used in accordance with this user's manual.

¢ Ensure that all parts are operational and in place.

MODIFICATIONS OR ALTERATIONS

Modifications or alterations are not permitted.

REPAIRS

All repairs shall be made by qualified personnel.

CONTENTS
Ref. | Qty. Description
1 2 | Door Frame
2 4 | Connector Leg
3 2 | Triangle Frame
4 2 | Leg Frame
H1 16 | M8 x 55 Phillips Pan Head Bolt .-
H2 16 | D8 Washer «+--eeeevees
H3 | 20 | M8 Nylon Lock Nut -reeeree =
H4 4 | M8 x 60 Phillips Pan Head Bolt e
H5 4 | M8 x 20 Phillips Pan Head Bolt -+
H6 2 | Connector Tube -~ '
L%
H7 | 4 | D8 Washer----- (&
1 Hex Key .............................
1 | Wrench @:/@

080917



= = Assembly Instructions
Mezzanine Pivot Gate

A WARNING:

¢ Do not climb on, under or through gate

* Two people are required to move gate

¢ Do not use if any parts of gate are
broken or damaged

e Inspect and tighten hardware every
six months

* Replace rusted hardware and
damaged components

* Assembly and installation of equipment

should be performed by 2 people




Assembly Instructions




Assembly Instructions




GLOBAL

globalindustrial.com

SGLOBAL

globalindustrial.ca

Assembly Instructions Instrucciones de Ensamblaje Directives d’assemblage

Servicio de atencion al Cliente
México: 01.800.681.6940

Customer Service
US: 1-800-645-2986

GGLOBAL

globalindustrial.mx

Distribucion Industrial Globales S DE RL DE CF

Service a la clientéle
Canada: 888-645-2986

Puerta Pivote de Mezzanine vecc. ese2o

A\ ADVERTENCIA:

El contenido de este manual debe ser leido y comprendido completamente
antes de la instalacion, operacion o mantenimiento de este equipo. El no
hacerlo podria causar lesiones.

iPRECAUCIONES IMPORTANTES DE SEGURIDAD!

Salo levante y baje la puerta desde el frente. ;

No se siente, de pie, o gatear bajo la unidad en ningn momento. Uselo sélo

en superficies firmes y niveladas y atornille firmemente al piso. Mantenga las
manos, los pies y los objetos alejados de los puntos de presion.

ANTES DE LA OPERACION

Antes de usar el dispositivo, el operador debe:

e Leery entender/ explicar las instrucciones de funcionamiento del
fabricante y las reglas de seguridad.

¢ Haber Inspeccionado el dispositivo para su correcto funcionamiento y condicion
por parte de una persona cualificada y verific si constituye un peligro.

DURANTE LA OPERACION

El dispositivo sélo se utilizara de acuerdo con este manual del usuario.

¢ Asegurese de que todas las partes estén operativas y en su lugar.

MODIFICACIONES OR ALTERACIONES
No se permiten modificaciones o alteraciones.

REPARACIONES
Todas las reparaciones deben ser realizadas por personal calificado.

CONTENIDO
Ref. | Cant. Descripcion
1 2 | Marco de la Puerta
2 4 | Pata del conector
3 2 | Marco del Triangulo
4 2 | Margo Patas
H1 16 | Torino de Cabeza Phillips M8 x 55 ...
H2 | 16 | Arandela D8---wvveeveee =
H3 | 20 | Tuerca de cierre Nylon M8 -+« -
H4 4 | Tornillo Cabeza Phillips M8 X B0 +++seseseseeeees
H5 4 | Tornillo Cabeza Phillips M8 x 20 -+«
H6 | 2 |Tubo Conector -
C
H7 | 4 | Arandelas D8 ... .@

—_

Llave Hex  ccoovvmmmeeeeiiiinnnneenen.

Llave INglesa wewvreevereeranness H

—y

080917



- - Instrucciones de Ensamblaje
Puerta Pivote de Mezzanine

A\ ADVERTENCIA:

*No se suba o pase por debajo de la puerta

* Se requiere que dos personas muevan la puerta

* No lo use si alguna pieza de la puerta esta rota
o dafiada

e Inspeccione y apriete el hardware cada
seis meses

* Reemplace el hardware herrumbroso y los
componentes dafiados

o El montaje y la instalacion del equipo debe ser
realizado por 2 personas







’

/ s
=/ |
/
. V\ %
<(.— ®)
I <
NOTA: NO se suministra
material de montaje en el piso.

<

NOTA: Levante y baje
la compuerta desde
este lado

2]



GLOBAL

globalindustrial.com

“GLOBAL <GLOBAL

globalindustrial.ca globalindustrial.mx

Distribucion Industrial Globales S DE RL DE CF

Assembly Instructions Instrucciones de Ensamblaje| Directives d’assemblage

Customer Service Servicio de atencion al Cliente Service a la clientéle
US: 1-800-645-2986 México: 01.800.681.6940 Canada: 888-645-2986
m N - -
Barriere de mezzanine rotatoire ve.. s
A CONTENU
AVERTISSMENT : Réf. | Qteé. Description
Lfe contenu de ce guide QOit étre !u et entiérement’compr_is avant . 1 5 | Chassis de barricre
d'entreprendre ['installation, la mise en ceuvre ou I'entretien de cette barriére. .
Le fait de ne pas suivre ces directives pourrait entrainer des blessures. 2 4 | Pied de connecteur
MESURES DE SECURITE IMPORTANTES ! 3 | 2 |Chassis triangulaire
N abalss’erou s.oulever !a barriere que de | avant..‘ o 4 2 | Pied du chassis
Ne pas s'asseoir, se tenir, ou ramper sous la barriere en tout temps. N'utiliser o .
que sur des surfaces planes en plus de sécuriser en la boulonnant au plancher. H1 | 16 | Boulon a téte plate cruciforme de M8 x 55 -
Prenez garde de ne pas vous pincer les doigts ou encore les mains et les pieds H2 | 16 | Rondelle D8 -e-wevevee--
e CCE DI, H3 | 20 | Ecrou verrouillant M8 en nylon «--s---s-.- =

AVANT LUTILISATION o _ =
Avant dutiliser 'appareil, I'opérateur devrait avoir : H4 | 4 | Boulonatéte plate cruciforme de M8 x 60------
¢ Lu et compris et explique les instructions de I'utilisateur du fabricant ainsi

que les régles de sécurits. H5 4 | Boulon a téte plate cruciforme de M8 x 20.--
e Inspecter I'appareil pour un fonctionnement approprie par une personne b6 | 2 | Tube de connexion--

qualifiée et s"assurer que celle-ci ne constitue pas un danger.
PENDANT LE FONCTIONNEMENT H7 | 4 |Rondelle D§---- 9
L'appareil ne devrait qu'étre utilisé selon les instructions retrouvées dans le guide.
¢ S'assurer que toutes les pieces soient en états de fonctionnement et en place. 1 | Clé hex
MODIFICATIONS OU RETOUCHES 1 | ce
Toutes modifications ou retouches ne sont pas permises. | | | TETT @:/@
REPARATIONS

Toutes les réparations devraient étre effectuées par un personnel qualifié.

H2

L= 080917



o= - - Directives d’assemblage
Barriere e mezzanine rotatoire

A\ AVERTISSMENT :

* Ne pas monter, ramper ou passer
dans la barriere

* Deux personnes sont requises pour bouger
a barriere

* Ne pas utiliser si lune des piéces ou la barriere
sont brisées ou endommagées

* Inspecter et serrer I'équipement tous les six m

* Remplacer I'équipement rouille et les
composants endommagés

* 'assemblage et l'installation de I'équipement
devraient étre effectués par deux personnes




Directives d’assemblage

-




o= - - Directives d’assemblage
Barriere e mezzanine rotatoire

=/

REMARQUE : matériel de
montage au sol non fourni.

&

<

REMARQUE : Lever et
abaisser la barriére de
ce coté.

2]



